

सेन्ट्रल इंस्टिट्यूट ऑफ प्लास्टिक्स
इंजीनियरिंग एण्ड टेक्नोलॉजी

(रसायन एवं उर्वरक मंत्रालय, भारत सरकार)

630, फेज 4, जीआईडीसी, वटवा, अहमदाबाद - 382 445.

दूरभाष : 079-40103900 / 40103923 फेक्स : 40083905

Email : cipetahmd@gmail.com / ahmedabad@cipet.gov.in

Website : www.cipet.gov.in



CENTRAL INSTITUTE OF PLASTICS
ENGINEERING AND TECHNOLOGY

(Ministry of Chemicals & Fertilizers, Govt. of India)

630, Ph. IV, GIDC, Vatva, Ahmedabad - 382 445

Ph.: 079-40103900 / 40103923 Fax : 40083905

Email : cipetahmd@gmail.com / ahmedabad@cipet.gov.in

Website : www.cipet.gov.in



PLASTICS TESTING CENTRE

Series : E

TEST CERTIFICATE

S.L. No. 8966

Issued to :

Allwin Roto Plast
12, Aabad Estate,
Opp. Kashiram Textile Mill,
Narol,
Ahmedabad - 380 028

Test Report No :

307

Dated :

21.06.2016

Your Ref. No. :

Letter

Dated :

15.04.2016

Test Report as per Standard :

As per part C

PART A

PARTICULARS OF SAMPLE SUBMITTED

- a) Name of Sample (as stated by party) : Insulated Fish Box - 50 Litres (With PUF having K Value 0.016 Kcal/mhr)
- b) Grade / variety / type / size / class : NA
- c) Declared value, if any : NA
- d) Code No. : NA
- e) Batch No. and Date of Manufacture : NA
- f) Quantity : 01 Nos
- g) Mode of Packing : Loose
- h) Date of Receipt : 21.04.2016
- i) Date of Completion : 21.06.2016
- j) Sealed or not : NA
- k) Any other information : NA

PART B

SUPPLEMENTARY INFORMATION

- a) Reference to sampling procedure : Samples Supplied by the Party
- b) Supporting documents for the measurement taken and result derived : As per Part C
- c) Deviation from the test method as prescribed in relevant work Instructions, if any : As per Standard

1 of 2

Signature
20.06.16

Signature



PLASTICS TESTING CENTRE

Insulated Fish Box - 50 Litres (With PUF
having K Value 0.016 Kcal/mhr)

Test Report No.: 307
Dated : 21.06.2016

PART C
TEST RESULTS

Sr. No.	Test	Test Method	Unit	Results Obtained
1	Dimension of the Box	IS 12701	mm	520 x 355 x 310
	Inside Dimension - L x B x H			
	Outside Dimension of the Box L x B x H			
2	Volumetric Capacity of the Box up to the Brim	MPEDA Spec.	Ltrs	55
	Capacity with water			
	Capacity with the crushed Ice			
3	Ice Melted in the Ice Box at	MPEDA Spec.	Kg	
	2 Hrs			
	4 Hrs			
	6 Hrs			
	8 Hrs			
	16 Hrs			
	18 Hrs			
	20 Hrs			
	22 Hrs			
	24 Hrs			
	30 Hrs			
	36 Hrs			
	40 Hrs			
	48 Hrs			
Total Ice Melted in the Ice Box for 24 Hrs	7			

PART D

REMARKS : Nil

NOTE 1 The results related only to the items tested
2 The report shall not be reproduced in full/part without written approval of the
laboratory

22.06.16
Authorised Signatory

Authorised Signatory
2 of 2